

177A

09 MAY 2011

Ref: MgrInspec/UFM-28/10
Date: May 6, 2011

RECEIVED
P&L Department, PIAC Karachi Airport

To,

DGM (Purchase Commercial)

Subject: Lab Test Report of Winter Suiting Navy Blue.

The attached samples and report are being forwarded for your necessary action.

S.NO	DESCRIPTION	Sample Marking	Status
1	Winter Suiting Navy Blue Wool 70% Polyester 30% Weight 410 gms, Width 150 cms +- 2% (210 G/M ²) +-5%	1/3 "A"	Accepted
		2/3 "B"	Rejected
		3/3 "C"	Accepted

Reason of Rejection: Rejected due to not as per specifications

Enclosed: 03 samples *and Lab test report.*

GM (Logistics)
(Chairman Evaluation Committee)

DGM Purchase Commercial
(Member Evaluation Committee)

Adil Raza
Manager Inspection

Received
10-5-2011
[Signature]

[Signature]
9/5